ASSEMBLY AND OPERATION INSTRUCTIONS

m OWNER'S MANUAL

VEGETABLE DRILLS, SEEDERS,
TOOL BARS, AND ATTACHMENTS

Cole Planter Company
P.0. Box 2 410 Hodges Avenue Albany, GA 31703
229-888-2032



>

B> > PPP

SAFETY
PROCEDURES

This safety-alert symbol Indentifles important
safety messages In this manual. When you see
thls symbol, be alert to the possibllity of per=
sonal Injury and carefully read and follow the
message that follows.

1. Lower the unlt when adjusting It or dolng
maIntenance work. :

2. Always lower the unit from the transport
pos!ﬂog before detaching It from the tractor.

3. The Implement should be operated by only those
responsible and delegated to do so. Only one
person should be on the tractor durlng op-
eratlon: the operator. Do not allow any=
one to rlde on the Implement.

4, Keep hands and loose clothing away from the
moving parts when the Implement Is In op-
eratlion.

5. Make sure that everyone Is clear before start—
Ing the machine. Take speclal care of row
markers.

6. Do not drive too fast on curves and hillisldes
or too close to dlitches and creeks.

7. Do not fry to operate the tractor un less you
are In the driver's seat. Do not dismount
while the tractor Is In motion.

8. Check clearence before driving a planting unit
under electric lines, bridges, or Into bulldings.

9. Comply with state and local laws when moving
machinery on the highway. Use approved lights
or warning devices.

( CONTENTS |

SECTION 1: Operation of Ground-Orlven Drills

SECTION 2: Operation of Chaln=Or Iven Hoppers

SECTION 3: Assembly of Hitches for Ground—
Driven Drills

SECTION 4: Warranty



j

SECTION 1
ASSEMBLY AND OPERATION
OF GROUND-DRIVEN DRILLS

B91-928 Vegetsble Drill with Floating Hitch
B71-358 Vegetable Drlii
B873-098 Hand Seeder

N

A. PREPARE FOR OPERATION: B91-92B and B71-358
Vegetable Drillis

Remove the two additional seed plates and other
loose parts packed In the seed hopper. Go over all
the bolts on the drill to make sure they are tight.
Mount the drill to the tool bar or carrler. If you
are using one of Powell's hitches or tool bar carrlers,
refer to Sectlon 3 for Instructions on assembly.

B. ASSEMBLY OF B73-098 HAND SEEDER
The B73~098 hand seeder comes In two parts: a
carton contalning the drill and other pleces, and

\ \ \ = andle round /
< i‘-— j-bolt
3 N ENS gJ
eye bolt %:\ ‘
N
™ %" x 12" carriage bolt

shutoff rod VB x 1w

carriags boit
shulofl iever.

Set Collar 3/8

”’
118" x 17 cotler pin

FIGURE 1 " and washer

the handle package Including a right and left handle.
The carton contalns the following pleces: the assem—
bled drill, row marker arm, the row marker welght, 3
seed plates, and envelope of bolts, the seed shut—
off rod, the row marker cord, and wooden handle round.
ASSEMBLY HANDLES.

Posltlon the wooden handle round between the right
and left handles as shown In Flgure 1. Mount the end
of the handles to the planter frame at the position
shown, using two 3/8™ x 1 1/2" carrflage bolts.

NOTE: Each handle Is beveled on the end. The bevel
should -be turned to the Inside when mounted.

Attach the handles to the handle braces using the
1/4% x 1 1/2" carrlage bolts. Adjust the handles to
the proper helght and tighten all bolts. On the right
handle, Install the eye bolt In the hole provided.
On the left handle, Install the J-bolt as shown.
Refer to assembly drawing page 10,

MOUNT ROM MARKER.

Attach the row marker to the marker arm using
the clamp halves, 1/4™ to 1| 374" carrlage bolt and
wing nut. Refer agaln to Figure 1. Mount the row
marker arm to the bracket over the wheel using the
flat washer, spring and 1/8" x 1* cotter pln. Place
flat washer next to the cotter pin. Knot one end of
the cord to the clamp on the row marker. Tle the
other end around the wooden handle round.

INSTALL THE SEED SHUTOFF ROD.

Insert the seed shutoff rod through the eyebolt
on the right handle. Hook the end through the seed
shutoff lever at the hopper. Refer to Figure 1.

After the dril!l has been fully assembled, go over
all the bolts to make sure that they are tight.

C. OPERATION OF GROUMD-DRIVEN DRILLS
1. SEED SHUTOFF

All ground=driven drlills are provided with a seed
shutoff lever located on the right slde of the hopper
When the lever Is pushed forward, the seeder Is open;
when pulled back, It Is closed. See Flgure 2,

Models with the floating bracket automatically
shutoff when the planting unlit Is ralsed.

The seed shutoff on the hand seeder Is operated
by means of the seed shutoff rod. When starting on
the row, push the seed shutoff rod forward to open
the shutoff mechanlsms. When stopping at the end of
the row, pull back toward you to close off the mec—
hanlsm.

FIGURE 2




2. ROM MARKER OM HAMD SEEDERS

The row marker has been designed so the 1t can
be used In light or heavy soll with equally sat-
Isfactory results. Where the soll Is heavy or where
a deep mark Is required, use the marker as you rec—
elved It.

Where the soll Is llght, open the marker by re-
moving the bolt and remove the Inner cast welgnt
from bewteen the two marker halves. See Figure 3.
Replace the two marker halves together.

FIGURE 3
row marker

ramove boll 10
disassemble
row marker

3. COYER STOP PIECE

If 1t Is desired fo lImlt the amount of float of
the coverer, adjust the coverer stop plece located
on the left slde of the planter frame. Loosen the
bolt and sllide the slotted steel plece elther up
or down as desired. See Flgure 4.

loosen bolt to adjust coverer float

FIGURE 4

4. SEED PLATES
Three seed plates are furnlshed with every drill.

Each plate has 13 holes or adjustments. The plate
with the smallest holes, no. PO0-5458, Is shipped

In place In the drill with no. 1 hole (smallest)

In position. The other plates, no. P0O0O-5459 wlth
holes 14=-26 and no. POO-5460 with holes 27-39 are
shipped In the hopper lid.

TDIITEMIE“EMCTIISEDMTEM.ETO“SE:
Refer to the chart for a list of commonly
used seed. To the right of the seed will be the
average number of seed sown to the foot, accompanled
by the numbered hole that will sow that quantity of
seed. This chart should be used only as a gulde.
Seeds of the same varlety vary greatly In slze, so
you will need to test the drill with the seed that
you Intend to use.

From the chart, determine the hole for sowing
the seed you desire. Set the seed plate with the
hole Indicated In position to sow. Place enough
seed In the hopper to cover the feed wheel. Turn
the front wheel so the rim fravels about one foot.
Check the amount of seeds dropped for proper dis-
+rlbution. More or less seed per foot may be
achleved by moving the plate to a larger or
smaller hole as required. As you find the correct
hole for varlous seeds, make a note enabling you
+o set the seed plate quickly when planting the
same seeds at a later date.

SEED PLATE SETTINGS
SEED

HOLE PER
SEED NO. FOOT
beans 38 6
beet 22 22
cabbage 5 N
carrot 8 29
celery 3 75
cotton
(delinted! 32 12
kale 4 16
kohl rabt 6 19
lettuce 12 36
onion 8 15
peas 38 15
parsnip 29 27
radish 13 28
salsify 35 13
spinach 12 10
lurnip 1 18
Table is a guide only.
Determine correct hole by testing.

TO CHANGE HOLES ON A SEED PLATE:

Refer to Flgure 5 on page 5.

a. Loosen the cam sllghtly by moving the handle
approximately 1" (25mm) toward the front of

the seeder.

Lift the flat spring untll the pin Is disen=
gaged with the hole In the seed plate. (Do

not pull this spring out.)

c. Revolve the seed plate untll the stamped number
of the hole you wish to use comes opposite the
pin In the flat spring.

Tighten the cam by moving the handle toward the
rear of the seeder.

CHANGE TO AMOTHER SEED PLATE:

Loosen the cam by moving the handle toward the
front of the drill.

Li1f+ and pull out the flat spring.

Remove the cam and seed plate.

The hopper may be entirely removed, If deslred.
LIf+ the hopper upward and to the rear until It
Is free of the spout.

Replace the hopper. Place the end of the drive
shaft In the bearing hole of the front wheel
cover. Lower the hopper In place and push for—
ward. See that the hopper Is hooked on_ the pin
on the right slide of the spout.

b.

be
Ce
d.

-1



f. Insert the desired seed plate In position. Make
sure the stamped numbers are on the upper side
of the plate.

g« Re-Insert the cam.

h. Replace the flat spring, making sure the pin Is
Inserted In the Index hole of the seed plate.

l. Tighten the cam by turning the handle toward
the rear of the drill.

NOTE: If difficulty Is experlenced In putting the

cam back when changling seed plates, clean out all

dirt that has lodged where the plate comes In con—
tact with the seed opener In the bottom of the hopper.

fiat spring

cam %/
—

The opening plow standard on ground-driven drills
Is the BOK=712 general purpose plow. The plow has a
planting range of 0"=1 1/2® (0-38mm) deep. Other plows
are avallable for varlous fleld conditlons. See the Iist,

seed plate

FIGURE 5

There are nine notches, 3/16" (5mm) apart, on the
plow for depth adjustment. the first notch holds the
plow above ground tor shipping and transporting. The
planting depth depends on a number of factors: kind
of seed, time of year, molsture avallable, preparation
of seedbed, etc. You should conslder all factors be—
fore setting the plow. To adjust the plow, locsen
the wing nut and slide the plow to the correct pos—
Ition. Tighten the wing nut with a palr of pllars.
See Flgure 6.

When starting to plant, check the planting depth
by digging down the row untll the seeds are located.
It Is better to make the necessary change at the
start than to plant the entire fleld Incorrectly.

Plows sometime wear rapldly due to the grinding
effect of sand In the soll. They should be Inspact—
ed occaslonally and set deeper as wear occurs. When
I+ Is necessary 1v replace one plow on & multl-row
unlt, replace plcws on all drillis.

OTHER PLOMS AYAILABLE ARE:

BOK-812: deep general purpose shoe for planting
19=2 1/2% (25-63mam) deep.

BOK-762: shallow upland shoe for planting 0"=1 1/2%
(0=38mm) deep In hard soll.

BOK-798: deep upland shoe for planting 1%=2 1/2%
(25-63mm) deep In hard soll.

BOK—783: 2" wide scatter shoe for planting 0"-1 1/2%
(0-38mm) deep.

BOK=769: 4" wide scatter shoe for planting 0"-1 1/2®
(0-38mm) deep.

ALSO AVAILABLE: B10-039x narrow brush feed wheel for
handling dellicate seeds.

wing nut

FIGURE 6

6. PINION DRIVE GEAR INSTALLATION.

Install Pinlon Drive Gear with Set Screws on
drive shaft. Engage the plnion drive gear with
the gear on the drive wheel. Tighten the set
screws. Spln the wheel fo make sure the gears
mash properly and the wheel spins freely. If
the gears do not mesh properly, loosen the set
screws and readjust.

PINION DRIVE GEAR INSTALLATION

Gear on Drive Wheel

Orive Shaft

\Pinim Drive Gear with Set Screws (012-0250)

FIGURE 7




ASSEMBLY AND OPERATION
OF CHAIN-DRIVEN HOPPERS

MODEL B10-T781X SINGLE SPOUT HOPPER
k MODEL BS1-97X DOWSBLE SPOYT HOPPER

i SECTION 2 )

A. ASSEMBLY OF CHAIN-DRIVEN HOPPERS

The hopper carton contalns the followlng: the
hopper 11d, the assembled hopper, three seed
plates, the hopper plate and shutoff, the spout
assembly, and a bag contalning two sprockets, a
spring, bolts, and harware.

1. MOUMT HOPPER PLATE |MPLEMENT.

Refer to Flgure 8. Mount the hopper plate
to the Implement or carrler using the two 3/8" x
1 1/4" carrlage bolts and tapered washers.

2. MOUNT HOPPER AMD SPOUTS TO HOPPER PLATE.

Remove the 1/4" x 1™ carrlage bolt from the
hopper base. Posltion the hopper on the hopper
plate and hold the spout assembly under the plate.
Bolt these assemblles together using two 1/4™ x
1 1/2" Hex Hd Bolts through the hopper, hopper
plate, and spout assembly. Refer fo Flgure 8.

3. ATTACH THE 8-POINT SPROCKET.

Attach the 8-polnt sprocket to the drive shaft
on elther slde of the hopper as deslred, using the
1/8" x 1 1/4" cotter plin.

A 10-point split sprocket with a set of shims Is
provided to attach to your drive mechanism.

| =

AN

WING NUT —

fiat spring

seed plate

spout assembly ——3-

nopper Srate
select single or double

tapered

washer R
. o]

AN = 1 1/2 Han Head Bolt =
- LR
carriage o

FIGURE 8

B. SEED PLATES

Chaln=driven hoppers are provlided with a shut-
off plate. When the plate Is pushed In, the seed
flow Is cut off. When the plate Is pulled out, the
hopper 1s open.

C. SEED PLATES

Three seed plates are furnlished with each hopper.
Single spout plates have 13 adjustments and holes
per plate. Double spout plates have a total of 36
ad Justments and palrs of holes for all 3 plates.

TO DETERMINE THE CORRECT SEED PLATE HOLE TO USE:

Refer to the chart below for a table of commonly
used seed. To the right of the seed name will be
the average number of seed sown to the foot per
row, accompanled by the numbered hole that will
sow that quantity of seed. Thls chart should be
used only as a gulde. Seeds of the same varlety
vary greatly In slze, so you will need to test
the hopper with the seed you Intend to use.

From the chart, determline the suggested hole
for sowing the seed you have. Set seed plate with
the hole Indicated In positlon to sow. Place
anough seed In the hopper to cover the feed wheel.
Check the amcunt of seeds dropped for proper
distributicn. More or less seeds per foot may be
achleved by moving the plate to a larger or small-
ar hole as requlred. As you find the correct hole
for varlou: seeds, make a note of the hole number
enabling you to set the seed plate quickly when
planting the same seeds later. When the correct
hole has been found on one hopper, all the hoppers
on the unlt may be set to the same hole with the
same results.

SEED PLATE SETTINGS
SEED

HOLE PER
SEED NO. FOOT
beans 38 6
beel 22 22
cabbage 5 n
carrol 8 29
celery 3 75
cotton
(delinted) 32 12
kale 4 16
koh! rabi 6 19
lettuce 12 36
onion 8 15
peas 38 15
parsnig 29 27
radish 13 28
salsily 35 13
spinach 12 10
turnmp 1 18
Table is a guide only.
Determine correct hole by testing.




TO CHANGE HOLES OM A SEED PLATE:
Refer to Figure 9.

a. Loosen the wing nut on the seed plate pln.

b. Lift the flat spring untll the pin Is dis-
engaged with the hole In the seed plate.

(Do not pull the flat spring out.)

Ce. Revolve the see plate until the stamped number
of the hole you with to use comes opposite the
pin In the flat spring.

d. Retighten the wing nut on the seed plate pin.

TO CHANGE TO ANOTHER SEED PLATE:

a. Remove the wing nut on the seed plate plin.

b. LIft the flat spring until the pin Is dis-
engaged and pull the flat spring out.

C. Slide out the seed plate pln.

d. Remove the seed plate and Install the seed
plate that you wish to use.

e. Push the seed plate pIn back up through the
sead plate.

f. Engage the flat spring In the groove of the
seed plate pin and engage the spring In one
of the Index holes of the seed plates.

ge Re—Install the wing nut on the seed plate pin
and tighten I1t.

seed plate pin

fat spring

FIGURE 9

SECTION 3

ASSEMBLY OF HITCHES FOR GROUND-
DRIVEN DRILLS

1. B21-259 HITCH WITH VERTICAL ADJUSTMENT FOR
MOUNTING TO 2 1/2® CORMER-MOUNTED TOOL BARS.

Refer to Flgure 10, Mount the hltch standard
to the front of the floating bracket using two
1/2" x 1 1/2" machline bolts, lock washers and
nuts. Slide the clamp onto the stem of the
standard and tighten the two 1/2" x 2 1/4"
machlne bolts.

Starting at the center of the tool bar, mark
the proper row spacing on the bar. Positlon the
drill behind the tool bar so that the center of
the opelng foot Is at the row spacing mark.
Mount the drill fo the tool bar as shown, using
the clamp plate, washers, and nuts. When you are
In the fleld ready fo begin planting, adjust the
tool bar to operating helght. Then ad]Just the
clamp on the hitch of each drill, so that the
floating bracket will be parallel to the ground
at normal operating position.

clamp plale

v x 1V
machine bolls

FIGURE 10

2. B21-261 HITCH WITH VERTICAL ADJUSTMENT TO MOUNT
TO 2 1/2® SQUARE-MOUNTED TOOL BARS.

Mount the hlitch standard to the front of the
floating bracket using the two 1/2" x 1 1/2%
machine bolts, lock washers, and nuts. Refer to
Flgure 11. Slide the clamp onto the standard as
shown, and tighten the two 1/2" x 2 1/4" machline
bolts.



Starting at the center of the tool bar, measure
and mark the proper row spacing on the bar. Postitlion
the drill behind the fool bar so that the center of
the opening foot Is at the row mark. Mount the drill
to the tool bar using the two U-bolts, lock washers,
and nuts. When you are In the ready to begin plant-
Ing, adjust to tool bar to operating helght. Then
ad Just the clamp on the hitch of each planter, so
that the floating bracket will be parallel tfo the
ground at normal operating poslition.

v x 2% machine bolls

hilch standarg ———

flg—]

vz x 1% machine bolls

FIGURE 11

3. B21-263 HITCH WITH VERTICAL ADJUSTMENT TO
MOUNT TO 4= x 4" TOOL BAR.
Mount the hitch standard to the front ot the
floating bracket, as shown In Flgure 12. Use
4wo 1/2" x 1 1/2" machine bolts, lock washers,
and nuts. Sllde the clamp onto the standard and
tighten the two 1/2" x 2 1/4" machlne bolts.
Starting at the center of the tool, measure
and mark the row spacing on the tool bar. Positlon
the drill behind the tool bar so that the center of
the opening foot Is at the row makr. Mount the
drill to the tool bar using the two U-bolts, lock
washers, and nuts. AdJust the tool bar to the op-
erating helght. Then adjust the clamp on the hitch
of each drill, so that the floating bracket wlll be
parallel fo the ground at normal operating posltion.

VX2

machine bolls

Ubolts
hilch standard —

NW

jl " x 1% machine bolts

FIGURE 12

4, B21-264 HITCH WITH VERTICAL ADJUSTMENT TO MOUNT
TO REAR-ANGLE FRAME CULTIVATORS.

Mount the hitch standard to the front of the
floating bracket as shown In Flgure 13, using two
172" x 1 1/2" machlne bolts, lock washers, and nuts.
Silde the clamp onto the standard and tighten the
4wo 1/2" x 2 1/4" machlne bolts.

Measurlng from the center of the cultivator,
mark the row spacing on the frame. Positlon the
dril1 under the frame so that the center of the
opening foot Is at the row mark. Mount the drill
to the cultivator frame using two 7/16™ x 1 1/2"
machine bolts, lock washers, and nuts. When you
are In the fleld ready to beglin planting, adjust
the cultivator to Its correct operating helght.
Then adjust the clamp on the hitch of each drlll
so that the floating bracket will be parallel to
the ground at normal operating position.

=
=
/16" x 1 1/2" |
machline bolts l |
1
1/2" x 2 174"
machine bolts
hitch standard
= 172" x 1 172"
machline bolts
FIGURE 13




S. BAT-047 CATEQORY & THREE-FOINT HITCH A
B21-305A CATEGORY 1 THREE-POINT HITCH.

Refer to Figure 14. Mount the three-polint
hitch to the front of the floating bracket, as
shown, using the two 1/2" x 1 1/2" machine bolts,
lock washers, and nuts.

Before planting make these adjustments. With
the planter attached to your tractor's three-
polint hitch, lower the planter to planting
position. AdJust the top link of the tractor's
three—polint hitch so that the top |Ink mask of
the planter hitch Is at a right angle to the
ground. This can be checked by viewing the unlt
from the slde.

Cat. 1 three-point hitch

" x 1¥:" machine bolts

Wi
machine
bolts

FIGURE 14

PLANET JR. ACCESSORIES

l. 2 1/2" Corner Mounted Tool Bars and Attachments

A.2 1/2" CORNER MOUNTED TOOL BARS
80", 1/4" wall, Cat.l
1447, 174" wall, Cat.ll
160", 1/4" wall, Cat.l|
240", 1/4" wall, Cat.ll

B.ATTACHMENTS FOR 2 1/2" CORNER MOUNTED TOOL BARS
Track Eradlicators
Gauge Wheels
Row Markers

11, 4" x 4" TOOL BARS AND ATTACHMENTS

A.4" x 4" TOOL BARS
80", 1/4" wall, Cat.|
160", 1/4" wall, Cat.ll
180", 1/4" wall, Cat.ll/111
240", 1/4" wall, Cat.ll/111

B.ATTACHMENT FOR 4" x 4" TOOL BARS
Track Eradlicators
Gauge Wheels
Pull type kit for tool bars
Hydraullc row markers

111, DOUBLE 4% x 4" TOLL BARS AND ATTACHMENTS

A.DOUBLE 4" x 4" TOOL BARS
80", Cat.l
160", Cat.ll
180", Cat.l1/111
240", Cat.ll/I1HI

B.ATTACHMENTS FOR DOUBLE 4% x 4% TOOL BARS
Track Eradicators
Gauge Wheels
Pull type kit for fool bars
Fertllizer attachments

See your local dealer for these accessorles.




REPAIR PARTS

B 73-09B Hand Seeder @\

BUNDLE B10-039X: NARROW BRUSH FEED WHEEL

FOR SINGLE HOPPER
f@ BUNDLE B96-084X: WIDE BRUSH FEED WHEEL
0 FOR DOUBLE HOPPER
& 0 |Rer.| PART NO.
"_f‘
NO. NO. DESCRIPTION REQJ
1 | 001-3355| Cotter PIn 1/8% x 2% 1

2 | POO-521A| Ferrule 1
3 | P96—083 | Brush, Narrow Feed Wheel | 1
P96-084 | Brush, Wide Feaed Wheel 1
(Not Shown)

D 1AGRAM PART NUMBER

NUMBER NUMBER DESCRIPT ION PER ASSEMBLY
1 001-1047 Washer, 1/3 Pop Rlvet .312 x .129 x .030 12
2 003-5598 Decal, Powell/Cole Planet Jr. 1
3 001-0054 Locknut, Hex ZP 1/4=20NC 15
4 P21=304 Washer, Bellevllle 1
5 001-1001 Washer, Flat ZP 1/4™ USS STD Wrought 5
6 001-0055 Locknut, Hex ZP 3/B8-16NC 4
7 P21-458 Hopper and L1d Assembly/Plastic, Square 1

B21-326A Hopper, Seed W/Shaft Assembly 1

8 004-4605 Gear, Pinlon Drive (Order 012-0250 Kit) 1
9 001-2751 Screw, Set Sq. Hd ZP 1/4 x 1/2 2
10 016-5000 Shaft, Drive Planet Jr. 1

-10-



B73-098

DIAGRAM PART NUMBER
NUMBER NUMBER DESCRIPT ION PER ASSEMBLY
1 POO-519A Bushlng, Nylon 13/16" Lg. 1
12 001-3352 Pln, Cotter ZP 1/8 x 1-1/4 1
13 POK-817T Plastic Feed Wheel 1
14 POO-520A Bushlng, Nylon 1-5/16" Lg. 1
15 POK-T17C Base, Hopper 1
16 BOO-6542-X Latch, Seed Plate 1
17 001-1003 Washer, Flat 3/8, ZP USS STD Wrought 2
18 P21-270 Bushing 1
19 POK=T19A Lever, Seed Shut Off 1
20 P21-323 Wavey Spring Washer 1
21 001-2035N Screw, Cap Hex Hd NY-Lock 5/16" x 1" 1
22 001-2004 Screw, Cap Hex Hd ZP 1/4-20NC x 3/4" 1
23 001-3509 Rivet, Pop 1/8" x .400 Lg. Alumlinum 12
24 PO0O-5458 Plastlic Seed Plate #1, 1-13 1
PO0O-5459 Plastic Seed Plate #2, 14-26 1
POO-5460 Plastic Seed Plate #3, 27-39 1
25 POK~-T40 Cam, Hopper Support 1
26 POO-5441 Shut Off, Seed 1
27 001-0100 Nut, Wing, ZP 1/4-20 2
28 BOK-712 Shoe, Drill 1
29 POK-835 Seed Spout 1
30 PO0O-5482 Arm, Cover 2
31 001-2012 Screw, Cap HH ZP 1/4-20NC x 2-1/2 2
32 BOO-6540-X Cover, Seed, W/Arm, P.J. 1
33 001=2554 Bolt, Crg., ZP 1/4-20NC x 1-1/2 1
34 P21-272 Weldment, Maln Frame 1
35 001-2616 Bolt, Crg 3/B-16NC X 7 1
36 001-2565 Bolt, Crg., ZP 1/4-20NC x 4-1/2 2
37 001-0100 Nut, Wing, ZP 1/4-20 1
38 001-2020 Screw, Cap Hex Hd., ZP 1/4-20NC x 5" 1
39 001-2611 Bolt, Crg., ZP 3/6-16NC x 5" 1
40 POO-7207 Coll Springs 1
41 POO-5441 Scraper 1
42 POO-3806 Cap, Dust 2
43 POO-5473 Ferrule, Roller 1
44 POK-B94 Wheel, Rear Roller 2
45 003-8523 Fltting, Grease Straight 1/4" Drive 2
46 POO-5486 Plece, Stop 1
47 001-2551 Bolt, Crg., 1/4 x 3/4 1
48 POO-3806 Cap, Dust 1
49 POO—-4910 Ferrule, Wheel 1
50 POK-=T713C Cast Wheel Hub 1

=11-



B73-0%8

D IASRAM PART NUMBER

NUMBER NUMBER DESCRIPTION PER ASSEMBLY

—— ——— | e ———
51 P21-234A Drive Whee! Weld Assembly For lron Hub 1

BO6-533X-A Kit, Drive Wheel (Cast Iron) 1
52 P21-298 Spacer 1
53 P21-=322 Compression Spring 1
54 POK=721C Gear Cover 1
55 PO0-5258 Cord For Row Marker 1
56 001-3310 Screw Thumb 1/4-20 NC X 1" 1
57 004-5251 Set Collar 3/8 1
58 P21-521 Marker Rod 1
59 001-3351 Cotter Pin 1/8 x 1 1
60 POO-5096 Arm, Marker 2
63 POK-730 Marker Half 2
64 POK-729 Marker Welght 1
BO0—6543-X Arm, Row Marker W/Welght 1

65 PON-1115-R Wooden Handle, Right 1
66 POW-1115-L Wooden Handle, Left 1
67 001-2551 Bolt, Crg., ZP 1/4-20NC x 3/4 2
68 POO-5443 Brace, Handle 2
69 POO-5475 Shut-0ff Rod 1
70 P29-560 J=Bolt, 1/4 x 2-1/2 1
mn P29-720 Eye Bolt, Closed, 1/4 x 2 1
72 POO-4148 Round Handle 1
) 001-2554 Bolt, Crg., ZP 1/4-20NC x 1-1/2 2
74 001-2559 Bolt, Crg., ZP 3/8-16NC x 1-1/2 2
75 003-8808 Spring 1

] P



BUNDLE B10-039X:

BUNDLE B96-084X:

REPAIR PARTS
CHAIN DRIVEN SEEDERS

B10-781X Single Spout Hopper
__ B81-97X Double Spout Hopper

FOR SINGLE HOPPER

FOR DOUBLE HOPPER

NARROW BRUSH FEED WHEEL

WIDE BRUSH FEED WHEEL

[Rer.| PART NO.
NO. NO. DESCRIPTION REQ,
1 | 001-3355| Cotter PIn 1/8% x 2% 1
2 | POO-521A| Ferrule 1
3 | P96-083 | Brush, Narrow Feed Wheel | 1
P96-084 | Brush, Wide Feed Wheel 1
(Not Shown)
D IAGRAM PART NUMBER
NUMBER NUMBER DESCRIPTION PER ASSEMBLY

1 003-5598 Decal, Powell/Cole Planet Jr. 1

2 001-1047 Washer, 1/8" Pop Rivet .312 x .129 x .030 4

3 001-1001 Washer, Flat ZP 1/4" USS STD Wrought 1

4 001-1003 Washer, Flat ZP 3/8" USS STD Wrought 2

5 001-1252 Washer, Lock ZP 3/8% 2

6 BO7-818XA Hopper, Seed W/L1d, Plastic 1

BO6-685X=A Hopper, Seed, Round Assembly 1

7 001-0007 Nut, Hex ZP 3/8-16NC 2

8 001-1250 Washer, Lock ZP 1/4" 4

9 001-0005 Nut, Hex ZP 1/4=20NC 4

10 001-3511 Rivet Pop 1/8" x .U62 Lg Alumlnum 4

=] =



B81-97X & B10-781X

= b=

DIAGRAM PART NUMBER
NUMBER NUMBER DESCRIPTION PER ASSEMBLY
1" POO-520A Bushlng, Nylon 1-5/16" Lg. 2
12 POK-81T7T Plastic Feed Wheel 1
13 001-3352 Pin, Cotter ZP, 1/8 x 1=1/4 2
14 POK=725C Hopper Bottom 1
15 PO0-5524-C Drive Shaft, Chaln Drive 1
16 POK~737 Sprocket, Feed Wheel 1
17 001-2834 Screw, Set Socket Hd. 5/16-18NC x 3/4 1
18 POK=-923 Split Spocket & Hardware 1
19 POO-1005-0 Bushing, Split 4
20 001-2007 Screw, Cap ZP 1/4 x 1-1/4 4
21 001-2008 Screw,Cap 1/4 X 1 1/2 2
22 001-2598 Bolt, Crg., ZP /¢ x 1-1/4 2
23 BOO—6542-X Latch, Seed Plate 1
24 POO-5494 Plastic Seed Plate Double #1 1

POO-5494M Metal Seed Plate Double #1 1
POO-5495 Plastic Seed Plate Double #2 1
POO~5496 Plastic Seed Plate Double £ 1
POO-5496M Metal Seed Plate Double #3 1
POO-5458 Plastic Seed Plate 1-13 1
POO-5458M Metal Seed Plate 1-13 1
POO-5459 Plastic Seed Plate 14-26 1
POO-5459M Metal Seed Plate 14-26 1
POO—-5460 Plastic Seed Plate 27-39 1
POO-5460M Metal Seed Plate 27-39 1
25 B21-255 Assembly, Rlveted Hopper Plate Shut-Off 1
BOO-6682-X Support, Hopper Assembly 1
26 POO—-5547 Pin For Seed Plate 1
27 001-0100 Nut, Wing, ZP 1/4-20 1
28 P21-227 Rivet, 1/4 x 1/2 Countersunk 1
29 POO-6507 Seed Shut-Off 1
32 001-2004 Screw, Cap Hex Hd. ZP 1/4-20NC x 3/4 1
33 POO-5508 Seed Shut—0ff Support 1
34 001-1277 Washer, 3/8" Bevel 2
35 POO-7271-X Vegetable Hopper Double Seed Spout Assemb ly 1
POK-793 Spout, Top Plece 1
36 POO-5703 Tublng, Seed *Chaln Drive 1
37 POK-759 Spout, Slingle Seed 1
38 001-2979 Screw, Machline Flat Hd, ZP F10-24NC x 3/4 3
39 POO-56173 Hose Clamp, Spring Lock 1
40 001-1249 Washer, Lock ZP 3/16 3
41 001-0004 Nut, Hex ZP 10-24NC 3
42 POK-792 Double Seed Spout 1
43 001-0054 Locknut, Hex ZP 1/4-20NC 4



REPAIR PARTS
B71-35B Vegetable drill
B91-928B Vegetable drill with floating hitch

BUNDLE B10-039X: NARROW BRUSH FEED WHEEL

FOR SINGLE HOPPER
BUNOLE B96-084X: WIDE BRUSH FEED WHEEL

FOR DOUBLE HOPPER

fnsr. PART NO.
NO.| NO. DESCRIPT ION REQ
1 | 001-3355| Cotter Pin 1/8% x 2% 1

2 | POO-521A| Ferrule

3 | P96-083 | Brush, Narrow Feed Wheel
P96~084 | Brush, Wlide Feed Wheel
(Not Shown)

-t .

—-15-



B871-358 & B91-928

D IAGRAM PART NUMBER
NUMBER NUMBER DESCRIPTION PER ASSEMBLY
O — — —————— e ————
1 001-1047 Washer, 1/8 Pop Rivet 312 x .129 x .030 12
2 003-5598 Decal, Powell/Cole Planet Jr. 1
3 001-1001 Washer, Flat 174", ZP USS STD. Wrought 1
4 001-0054 Locknut, Hex ZP 1/4™ 8
5 001-0055 Locknut, Hex ZP 3/8" 6
6 001-1002 Washer, Flat 5/16" ZP USS STD Wrought 2
7 0011254 Washer, Lock ZP 1/2" 4
8 004-4605 Gear, Pinlon Gear (Order 012-0250 Kit) 1
9 001-2751 Screw, Set Sq. Hd. ZP 1/4 x 1/2 2
10 016-5000 Shaft, Drive 1
11 POO-519A Bushlng, Nylon 13/16% Lg. 1
12 001-3352 Pin, Cotter ZP, 1/8 x 1-1/4 i
13 POK=-817T Plastic Feed Wheel 1
14 POO-520A Bushing, Nylon 1-5/16" Lg. 1
15 POK-717C Base, Hopper 1
16 BO0—6542-X Latch, Seed Plate 1
17 001-3509 Rivet, Pop 178" x .400 Lg. Aluminum 12
18 PO0-5458 Plastlic Seed Plate 1-13 1
POO~5458M Metal Seed Plate 1-13 1
POO-5459 Plastlc Seed Plate 14-26 1
POO-5459 Metal Seed Plate 14-26 1
POO-5460 Plastlc Seed Plate 27-39 1
POO-5460M Metal Seed Plate 27-39 1
B21-517 Set of (3) Three Metal Seed Plates 1
(1-13), (14=26), (27-39
19 POK=T40 Cam Casting 1
20 P21-319 Plin, Clevis 1
21 POK=T719A Lever, Seed Shut-Off 1
22 P21-458 Hopper and L1d Assempoly/Plastic, Square 1
B00-7559-8 Plastic Hopper and Shaft Assembly 1
23 001-2035N Screw, Cap Hex Hd NY-Lock 5/16" x 1" 1
24 001-1002 Washer, Flat 5/16% ZP USS STD Wrought 1
25 001-2004 Screw, Cap HH ZP 1/4=20NC x 3/4" 1
26 POO-5441 Shut-0ff, Seed 1
27 P21=-270 Bushling 1
28 001-2012 Screw, Cap HH ZP 1/4=20NC x 2-1/2" 2
29 POO-5482 Arm, Cover 2
30 BOO-6540-X Cover, Seed, W/Arm 1
31 001-0100 Nut, Wling, ZP 1/4-20 1
32 BOK-712 Shoo, Oritl !
33 POK—835 Seed Spout 1
34 001-2554 Bolt, Crg., ZP 1/4-20NC x 1-1/2" 1
35 001-2616 :

Bolt, Crg 3/B-16NC X 7

-16-



871-358 L B91-928 .

o I

DIAGRAM PART NUMBER
NUMBER NUMBER DESCRIPTION PER ASSEMBLY
e ————
36 001-2565 Bolt, Crg., ZP 1/4=20NC x 4-1/2" 2
37 P21-272 Weldment, Malin Frame 1
38 001-0100 Nut, Wing, ZP 1/4%-20 1
39 001-2020 Screw, Cap HH ZP 1/4-20NC x 5" 1
40 001-2611 Bolt, Crg., ZP 3/8=16NC x 5" 1
41 POO-7207 Coll Spring 1
42 POO-5541 Scraper 1
43 POO-3806 Cap Dust 2
44 POO-5473 Ferrule, Roller 1
45 POK—-894 Rear Roller Cast Wheel 2
46 003-8523 Fitting, Grease Stralght 1/4™ Drive 2
47 POO-5486 Pleca, Stop 1
48 001-2551 Bolt, Crg., 174" x 3/4" 1
49 POO-3806 Cap, Dust 1
50 POO-4910 Ferrule, Wheel 1
51 POK-T13C Cast Wheel Hub 1
52 P21-234A Drive Wheel Weld Assembly For lron Hub 1
BO6-533X-A Kit, Drive Wheel 1
53 001-0009 Nut, Hex ZP 1/2-13NC 4
54
55 POK-721C Gear Cover 1
56 P21-298 Spacer 1
57 001-2121 Screw, Cap HH ZP 1/2-13NC x 1-1/2 2
58 P21-278 Weldment, Floating Hitch 1
59 001-2119 Screw, Cap HH 1/2-13NC x 1 2
60 PO9~-179X-A Ball and Link Weld Assembly 1
61 POO—-5587 Coll Spring 1
62 P21-301 Tenslon Spring AdjJuster 1
63 001-2551 Bolt, Crg., ZP 1/4-20Nc x 3/4 1
64 P21-284 Pin, Spring Gulde 1
65 P21-152 Coll Spring 1
66 POT=227 Ferrule 2
67 001-2066 Screw, Cap HH ZP 3/8-16NC x 1-1/4 2
68 PSD—42 45/64" x 13/32" x 21/32" Hardened Bushing 2
69 001-2067 Machlne Bolt, 3/78" x 1-1/2" 2
70 P21-288 Arm, Seed Shut-0ff 1
7 P21-289 Coll Spring 1
72 003-8808 Spring 1



B21-259 MOUNTS TO 2¥2"” CORNER
MOUNTED TOOL BAR, ADJUSTABLE

’-

REPAIR PARTS E

B21-259 Mounting bracket, 2%2"' corner mounted tool bar
B21-261 Mounting bracket, 2v2'' tool bar

B21-263 Mounting bracket, 4'' tool bar

B21-264 Mounting bracket, Rear Angle Frame Cultivator
B21-305 Mounting bracket, Cat. 1, 3-pt. hitch

B47-074 Mounting bracket, Cat. 0, 3-pt. hitch

o q y
f‘-//'l"‘:."'h -
- “‘)‘ B21-264 MOUNTS TO REAR ANGLE
bt CULTIVATORS, ADJUSTABLE
BUNOLE B21-259 ~ 8
‘.,:. NG
w.|  earr NO. i,
NO. NO. DESCRIPTION REQ. Wi
1 |Pas-324 Clamp Plate 1 %;
2 |P46-321 Clamp Assembly & (D/
3 |001-2124-5 | Machline Bolt 1/2" x 2-1/4" Grade 5 2 »
4 |B21-292 Standard Weld Assombly 1 ®/i
B21-261 MOUNTS TO 2%" TOOL BAR, ADJUSTABLE O
i
Pt
BUNDLE B21-264
| ear HO.
0. N0, DESCRIPTION REQ.
1 |001-2124-5 | Machine Bolt 1/2% x 2-1/4" Grade 5 | 5 |
2 |851-130 Clamp (Includes 1,2,3) 1°
) s | 001-2094-5 | Machine Bolt 7/16* x 1-1/2" Grads 5| 2
BUNDLE B21-216 4 |B21-292 Standard Weld Assembly
al  eaar NO.
2. SewRiie REQ| [ B21.305A MOUNTS TO TRACTORS WITH CAT. “1”,
1 | B47-126 U-Bolt 2 3- POINT HITCH
2 | Bo1~194 Shank Clamp Assembly B47-074 MOUNTS TO TRACTORS WITH CAT. “0",
3 0’0"'212“5 Machlne Bolt 1{2' x 2—];4" Gf'ﬂ* 5 2 3_ POINT HITCH
4 | B21-292 Standard Weld Assembly 1

B21-263 MOUNTS TO 4” TOOL BAR, ADJUSTABLE

BUNDLE B21-263

KO

aAUN -

DESCRIPTION REQ.
BAT-127 U-Bolt 2
001-2124-5| Machlne Bolt 1/2% x 2-1/4" Grade 5 2
B851-194 Shank Clamp Assembly 1
B21-292 Standard Weld Assembly 1

-18-




76-63 .& Rev, 5-6-57 Effective 1-1-97

RS S B B s e e e e o
b o “-i iy ‘--:T
. 3|, o ol ]

kY b A S St i b oA =
R T ST ST TS ST DS IS TS SIS T S ST e
= R B B R AR A e A A B TR W) i-}:'-'-_
": e Holt
:;l'j. . i:d s 'I:_-
5220 &= t::‘ ;
\{E = 5 L
Sl P e
P o N L=
i# 2 R or)
e A
e b - . . g Y
£ Cole Planter Company, Inc. warrants each item of new equipment manufactured =3 R
By e y Cole to ree from defects in material and workmanship under normal use Sl tach)
:&; by Cole to be f defect terial and kmanship und 1 Y e
% r i and service. +:7'1'L':'
£ Ny e Lo
todes The nhli&!aﬁnn of Cole Planter Company, Inc. Under this LIMITED WARRANTY s 0
e b I5 lmted to repairing or replacing as Cole may elect, any parts thal prove, in 5\
e is limited to repairi lacing as Cole may elect parts that p i L\
3-;-;:;.. £ Cole’s {yt@gi'munl. to be defective in material and workmanship within the 3 A
,_J;e e I'WELVE (12) MONTHS after delivery of the equipment to the purchaser. SRE
SE), 1 All warranty part replacements and repairs must be made by a Cole Dealer =5 R
“'ﬁ* authorized to handle the equipment covered by this LIMITED WARRANTY. T
"i.'tt him : in
et g Any outside work or alterations without Cole’s written approval will render gk (L
:-:l = this LIMITED WARRANTY void. s Lo
Eel i e e : A
':_3' :; Cole’s obligation specifically excludes any liability for consequential damages, . *}[’,:j:'__
g ¥ such as loss of profits, delays, expenses, damage to goods or property used in o S
Ao . p prop P
i ) S connection with or processed in or by the product sold, or damage to the product =3 |
:fg"i.g'* = sold from whatsoever cause, whether or not such loss is due to negligence of the oot
_{E_; ' selling dealer or Cole Planter Company, Inc. e A
o o R A ':‘|
= b B This LIMITED WARRANTY shall not nw:]v to any item which has been ’3'1.:_.-_
62 2 B operated in a manner not recommended by Cole. = ol
P X . . i A
o Mo person is authorized to give any other warranties or to assume any other =50
Sy p e\
Y B liability on behalf of Cole Planter Company, Inc., Unless made in writing by 2T =i
\_.3_;. i " ]} L !-_. L o
T 56 Cole. B B
xah per P =%
e e Cole Planter Company, Inc. Warrants to the purchaser that its tobacco ol ;' =
ey cquipment meets Flue-Cured Tobacco Cooperative Stabilization Corporation - o
A4 q P p L
Pt B certification standards existing at the time of manufacture, but expressly breE
g o g a p ” i o
o= e excludes warranty as to subsequent certification standards. AT
.Y 38 ]
1_.""1 o Cole Planter Company, Inc. Warrants the purchaser that its equipment iy p
. Y £ complies with relevant federal and state regulations existing at the time of ] Sy
), s manufacture, but expressly excludes warranty as to compliance with new or é}r:
-‘3 Y changed federal and state regulations, e L
e 3] ‘3 THIS LIMITED WARRANTY IS IN LIEU OF ALL OTHER WARRANTIES, }_ i
P B EXPRESSED OR IMPLIED. WARRANTIES OF MERCHANTABILITY AND ot T
b o) FITNESS FOR PARTICULAR PURPOSE ARE EXCLUDED, AS ARE ALL =4 V&I
Y 2 OTHER OBLIGATIONS OR LIABILITIES, INCLUDING LIABILITY FOR = el
W INCIDENTAL AND CONSEQUENTIAL DAMAGES, ON THE PART OF COLE 3 T
.-:‘3:‘ :;' OR THE SELLER. LA
j{_ Cole Planter Company %
o o o
f;_-g:g* PO. Box 2 410 Hodges Avenue Albany, GA 31703 S \F e
s b 229-888-2032 ei;
?ﬁ S S0 U9 015 W el B0 S0 BIE ST LG B8 50 G I OGS0 S0 B0 S Bl S0 BG BIE SIS LG BN U D S AU WG B0 98 S JE U B Sy i 3‘:‘
;:‘: o P N R 1..., W I s ..,-‘ T i i'.,_ ﬁ “p W . S 4++£ ‘I Iy A ": i
“#1- ,‘+4%’{—- e ke .:~ ;,L»ﬁ% S RS 4 ; -:t 2 T KT T T '—'-E"-"-‘r'-fi;f?-'-"-”‘



